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Annex B

Conducted limits AC Power line

Test Report No.: GOM20805-1795-C-1

Eurofins TS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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EMI voltage test in the ac-mains according to FCC part 15
Ordernumber:GOM20805-1795

Approval Holder: GN Netcom A/S

EUT: Cordless Headset with Base

Model: GN9125 base with GN9125 headset Micro

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Pflug

Test Conditions: Uncm: 120 V AC (AC/DC-ADAPTOR), Tnom: 23°C

Test Specification: V-Network: ESH2-Z5 {(L1)

Comment 1: mode: DECT-link

Comment 2: adaptor: SIL switching adapter Model No.: SSA-5W-09 US 075065F
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EMI voltage test in the ac-mains according to FCC part 15
Ordernumber:GOM20805-1785

Approval Holder: GN Netcom A/S

EUT: Cordless Headset with Base

Model: GN9125 base with GN9125 headset Micro

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Pflug

Test Conditions: Unom: 120 V AC (AC/DC-ADAPTCR), Tnom: 23°C

Test Specification: V-Network: ESHZ-25 (N}

Comment 1: mode: DECT-link

Comment 2: adaptor: SIL switching adapter Model No.: SSA-5W-08 Us 075065F
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Annex C

Emission bandwidth

Test Report No.: GOM20805-1795-C-1

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Annex C
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FCC Part 15.303(b) Emission bandwidth

Testprocedure ANS] 63.17-2006 6.1.3UPCS

EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.3 Emission bandwidth

Measured Bandwidth Emission Bandwidth = 1.43MHz
Max. Permitted Power Limit = 2.5 MHz

Test result Verdict = PASS
<% Emission Bandwidth *RBW 10 kHz Delta 2 [T1 ]
*VBW 30 kH=z —-0.60 dB
Ref 25 dibm *Aatt 40 dB SWT 40 ms 1.428000000 MH=Z

Marker; 1 [T1
20 =12 55 dBi

11 920826000 cHz |
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Center 1.921536 GH=z 400 kH=z/ Span 4 MH=z

Comment: Ansi C63.17-2006 6.1.3
Date: 22 .MAY . 2008 08:37:18

Measurement diagram

Eurcfins ETS Product Service GmbH
Storkower Str. 38¢c, D-15526 Reichenwalde, Germany
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Additional values as required for the detailed threshold monitoring bandwidth test
ANSI C63.17-1988 7.4.2

-6 dB points

Lower frequency :1921.178MHz
Higher frequency 1 1921.826MHz
-12 dB points

Lower frequency : 1920.956MHz
Higher frequency :1922.112MHz

Measurement diagram

Eurofins ETS Product Service GmhbH
Storkower Str, 38¢, D-15526 Reichenwalde, Germany
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FCC Part 15.303(b) Emission bandwidth

Testprocedure ANSI 63.17-2006 6.1.3UPCS

EUT UPCS Base + Headset
Model GNg125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.3 Emission bandwidth

Measured Bandwidth Emission Bandwidth = 1.43MHz
Max. Permitted Power Limit = 2.5 MHz

Test result Verdict = PASS
<%%> Emission Bandwidth *RBW 10 kH= Delta 2 [T1 ]
*yVBW 30 kiHz 0.17 dB
Ref 25 dBm *ALCL 40 dB SWT 40 ms 1.432000000 MH=z

Marker| 1 [Tl
20 =IZ[ B9 dbBm
1|. 924276500 GHz

W& TDFE
.—-10 2

“W» AL

-—H_:-'"—.g‘t_x
I oy
b

—50

F-60

=70

Center 1.924992 GHz 400 kBz/ Span 4 MH=z

Comment: Ansi C63.17-2006 6.1.3
Date: 22.MAY . 2008 08:51:10

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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Additional values as required for the detailed threshold monitoring bandwidth fest
ANSI C63.17-1988 7.4.2

-6 dB points

Lower freguency ; 1924 .646MHz
Higher frequency : 1925.244MHz
-12 dB points

Lower frequency : 1924.484MHz
Higher frequency : 1925.494MHz

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 2 of 2
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FCC Part 15.303(b) Emission bandwidth

Testprocedure ANSI 63.17-2006 6.1.3UPCS

EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofinsg ETS Product Service GmbH
Test Specification 6.1.3 Emission handwidth

Measured Bandwidth Emission Bandwidth = 1.45MHz
Max. Permitted Power Limit = 2.5 MHz

Test result Verdict = PASS
<§%> Emission Bandwidth *RBW 10 kH=z Delta 2 [T1 ]
*VBW 30 kHz ~0.84 dB
Ref 25 dBm *Att 40 dB SWT 40 ms 1.448000000 MHz
Markexr| 1 [T1
20 =TT 7T aBm
1}. 927732000 cuz ||EX
-0 } |

O i
rjw M TDF
=10 1? >
D1 —-13./582 dBm \T
L 20 f r Hﬂh*
/ EXT

=50

60

70

Center 1.928448 GH=z 400 kHz/

Comment: Ansi C83.17-2006 6.1.3
Date: 22 .MAY.2008 09:08:37

Span 4 MHz

Measurement diagram

Eurofins ETS Product Service GimbH
Storkower Sfr. 38c, D-15526 Reichenwalde, Germany
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Additional values as required for the defailed threshold monitering bandwidth test
ANSI C63.17-1988 7.4.2

-6 dB points

Lower frequency 0 1928.082MHz
Higher frequency : 1928.766MHz
-12 dB points

Lower frequency : 1927 .866MHz
Higher frequency : 1929.024MHz

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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RSS Gen

Occupied Bandwidth
EUT UPCS Base + Headset
Model GN9125 UPCS
Approval Holder GN Netcom A/S

Temperature / Voltage  23°C/ Vnom
Test Site / Operator ETS / Mi. Treffke

Test Specification 4.4.1 Occupied Bandwidth

Comment 1 Channel.: 4

Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used

Comment 3 OBW: 1.200 MHz

@ *RBW 30 kHz  Marker 1 [Tl ]
*VBW 100 kH=z 15.321 dBm
Ref 25 dBm *Att 40 dB SWT 5 ms 1.921512000 GHz
OBW 1[.200000p00 MHz| %

L20

Temp I TTL CBW]

3l 92 asm|E
/\!\ \ A . 1. 920936p00 GHz

R « |10 0 w \JLU{ Temp 2| [T1 OBW]
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119221 ?6[)00 GH
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YW AT 2L

-—40

=50

- 60

=70

Center 1.921536 GH=z 400 kHz/ Span 4 MHz

Comment: Ansi C63.17-1998 6.1.6.2
Date: 26.MAY. 2008 08:12:09

Measurement diagram

Eurofins ETS Product Service GrmbH
Storkower Sir. 38c, D-15526 Reichenwalde, Germany
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RSS Gen

Occupied Bandwidth
EUT UPCS Base + Headset
Model GN9125 UPCS
Approval Holder GN Netcom A/S

Temperature / Voltage 23°C/ Vnom
Test Site / Operator ETS / Mr. Treftke

Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 2
Comunent 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 OBW:1.192 MHz
@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 18.56 dBm
Ref 25 dBm *Att 40 dB SWT 5 ms 1.924984000 GHz

OBW 1[.192000000 MHz | %
Temp 1| [T1 OBW]

{\/\ f\ 3l 30 e (BN
.924392000 GH
* 10 J A'u" . 1. 92439 z
\IV( 5 Temp 2| [Tl OBW]
b\)ﬁ 3L13 dBm
1l. 925584000 GH=

/ U \ TDF

f( W ¥ w
AN Mgy

F—-40

F20

F—-50

—60

——70

Center 1.9%249%82 GH= 400 kHz/ Span 4 MH=

Comment : Ansi C63.17-1998 6.1.6.2
Date: 26.MAY.2008 08:23:52

Measurement diagram

Eurofins ETS Praduct Service GmbH
Storkower Str, 38c, D-15526 Reichenwalde, Germany
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RSS Gen

Occupied Bandwidth
EUT UPCS Base + Headset
Model GN9125 UPCS
Approval Holder GN Netcom A/S

Temperature / Voltage  23°C/ Vnom
Test Site / Operator ETS / Mr. Treffke

Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 0
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 OBW: 1.192 MH=
@ * REBW 30 kH=z Marker 1 [T1 ]
*VBW 100 kH=z 19.04 dBm
Ref 25 dBm *Att 40 dB SWT 5 ms 1.928440000 GH=z
1 OBW 1).192000p00 MH=z | X
20 TEmE L[ [TL OBW]
4047 dBm
ﬁ'\\ \“\ 1[. 92784800 GHz

[vIEW] 1 U Ww\bl 2 Temp 2| [T1 OB]
M ‘\’ﬁ 4] 49 ABm

1. 229040000 GH

_D / \
-—10 At

L, .
L-20 }ﬂ/‘ T -
—-30—A N MJA\. L

e WA VAN

40

——50

F-60

L-70

Center 1.928448 GHz 400 kH=z/ Span 4 MH=z

Comment: Ansi C63.17-1998 6.1.6.2
Date: 26.MAY . 2008 08:37:16

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Sir. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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Annex D

Peak Transmit Power

Test Report No.; GOM20805-1795-C-1

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Annex D
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT UPCS Base + Headset
Maodel GNg125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.2 Peak transmit power

Supply Vnom

Measured Bandwidth 1.448MHz

Max. Permitted Power 20,8 dBm

Measured Power 20,41 dBm

Test result Verdict = PASS
<%%> Peak transmit power REW 3 MHz Marker 1 [T1 ]
*VBW 10 MH=z 20.33 dBm
Ref 30 dBm * Attt 40 dB SWT 200 us 22,850000 us
30 POWER ([T1]
1 PEARK BVG 20/ 46 dBm
|20 4
[
CLRWR 10 TRG
-0 TDFE

F—10

EXT

F—50

F-60

=70

T1

Center 1.921536¢ GHz 20 us/

Comment: Ansi C63.17-2006 6.1.2

Date:

23.MAY. 2008 14:29:23

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator ~ Eurofins ETS Product Service GmbH
Test Specification 6.1.2 Peak transmit power

Supply Vnom

Measured Bandwidth 1.448MHz

Max. Permitted Power 20,8 dBm

Measured Power 20,46 dBm

Test result Verdict = PASS
<%%> Peak transmit power REW 3 MH=z Marker 1 [Tl 1}
*VBW 10 MH= 20.23 dBm
Ref 30 dBm *ntt 40 dB SWT 200 us 22.850000 ps
30 POWER |[T1]
1 PEAK ANG 20146 dBm
loo ( h 4 E
W 10 TRG
-0 TDF
F-10
EXT

——50

F-60

T2
T1

-0

Center 1.924992 GHz 20 us/

Comment: Ansi C63.17-2006 6.1.2
Date: 23_.MAY.2008 14:34:08

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
Page 1 of 1
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT UPCS Base + Headset
Medel GNO125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 5.1.2 Peak transmit power
Supply Vnom

Measured Bandwidth 1.448MHz
Max. Permitied Power 20,8 dBm
Measured Power 20,44 dBm

Test result Verdict = PASS
@ Peak transmit power REW 3 MHz Marker 1 [T1 ]
*VBW 10 MH=z 20.39 dBm
Ref 30 dBm * At 40 dB SWT 200 ps 22.850000 ns
30 POWER [[T1]
1 PEAK ANG 20l 44 dBm
20 h 4 [ 2 |
f
cLRRY N TRG
-0 TDOE
F—10
L —20 EXT

1 l, P"“

F-50

F-60

T
~-70

Center 1.928448 GHz 20 us/

Comment: Ansi C63.17-2006 6.1.2
Date: 23.MAY.2008 14:37:00

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.2 Peak transmit power
Supply Vmin

Measured Bandwidth 1.448MHz
Max. Permitted Power 20,8 dBm
Measured Power 20,44 dBm
Test result Verdict = PASS

<%%> Peak transmit power RBW 3 MH=z
*VBW 10 MHz

Ref 30 dBm *Att 40 dB SWT 200 us

Marker 1 [Tl ]

20

.33 dBm

22.850000 ps

30

1
B J

POWERR
PEAK A

[T1]
VG

20

L4144 dBm

20
(

TRG

--10

TDEFE

--20

EXT

50

--60

T
=70

Center 1.921536 GH=z 20 us/

Comment: Ansi C63.17-2006 6.1.2
Date: 23 .mMhAY 2008 14:33:12

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT UPCS Base + Headset
Model GNg125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.2 Peak transmit power

Supply Vmin

Measured Bandwidith 1.448MHz

Max. Permitted Power 20,8 dBm

Measured Power 20,46 dBm

Test result Verdict = PASS
<%%> Peak transmit power RBW 3 MH=z Marker 1 [Tl ]
*VBW 10 MH=z 20.30 dBm
Ref 30 dBm *ntt 40 dB SWT 200 us 22.850000 us
30 POWER {(T1]
1 PEAK ANG 20146 dBm
[ 20 Y. =
(
W 10 TRG
Lo TDF

-—10

EXT

=60

T

=70

Center 1.924992 GH=z 20 us/

Comment: Ansi C63.17-2006 6.1.2
Pate: 23.MAY. 2008 14:36:06

Measurement diagram

Eurofins ETS Product Service GmbH
Storkewer Sfr. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator ~ Eurofins ETS Product Service GmbH
Test Specification 6.1.2 Peak transmit power
Supply Vmin

Measured Bandwidth 1.448MHz
Max. Permitted Power 20,8 dBm
Measured Power 20,44 dBm
Test result Verdict = PASS

@ Peak transmit power RBW 3 MH= Marker 1 [T1 1]
*VBW 10 MHz 20.27 dBm

Ref 30 dBm *att 40 dB SWT 200 us 22.850000 ps

30 POWER [[T1]
PEAK ANG 201 44 dJdBm

1
" B

20
[
CLRWR 10 TRG

Lo TDF

-—10

—-—20 EXT

T i

F-50

-—60

T
=10

Center 1.928448 GH=z 20 us/

Comment: Ansi C63.17-2006 6.1.2
Date: 23.MAY.2008 14:38:50

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 8.1.2 Peak transmit power
Supply Vmax

Measured Bandwidth 1.448MHz
Max. Permitted Power 20,8 dBm
Measured Power 20,45 dBm
Test result Verdict = PASS

*VBW 10 MH=z
Ref 30 dBm *Att 40 dB SWT 200 ps

@ Peak transmit power RBW 3 MH=z

Marker 1 (T1 ]

20

.39 dBm

22.850000 ps

30

1
X

POWER
PEAK A]

[T1]
VG

20

45 dBm

20
(

TRG

TDF

-—10

EXT

-—20

F=50

F-60

T1
=70

Center 1.921536 GH= 20 ns/

Comment: Ansi C63.17-2006 6.1.2
Date: 23 .MhY . 2008 14:32:23

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.2 Peak transmit power
Supply Vmax

Measured Bandwidth 1.448MHz
Max. Permitted Power 20,8 dBm
Measured Power 20,46 dBm

Test result Verdict = PASS
@ Peak transmit power RBW 3 MH=z Marker 1 [T1 ]
*VBW 10 MH=z 20.33 dBm
Ref 30 dBm *htt 40 dB SWT 200 us 22.850000 us
30 POWER ([T1]
1 PERK ANG 2046 dBm
o0 ¥ [ & |

(

CLRWR 10 TRG
-0 TDF
=10

EXT

—-50
-—60
T2
T
=70
Center 1.924992 GH=z 20 ns/
Comment: Ansi C63.17-2006 6.1.2

Date:

23.MAY.2008 14:35:14

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15528 Reichenwalde, Germany

Page 1 of 1
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FCC Part 15.319(c) Peak Transmit Power limit

Testprocedure ANSI 63.17-2006 6.1.2

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site /f Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.2 Peak transmit power
Supply Vmax

Measured Bandwidth 1.448MHz
Max. Permitted Power 20,8 dBm
Measured Power 20,45 dBm

Test result Verdict = PASS
@ Peak transmit power REW 3 MH=z Marker 1 [T1 ]
*VBW 10 MH=z 20.30 dBm
Ref 30 dBm *ACT 40 dB SWT 200 us 22.850000 us
30 POWER |IT1]
1 PEAK ANG 20145 dBm
Lzo Y. lEl
(
@ 10 TRG
-0 D
L-10
EXT

-850

F—60

T1
=70

Center 1.928448 GH=z 20 ns/

Comment: Ansi C63.17-2006 6.1.2
Date: 23 _.MAY.2008 14:38:07

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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Annex E

Power spectral density

Test Report No.: GOM20805-1795-C-1

Eurofins ETS Product Service GmhH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Annex E
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Testprocedure ANSI 63.17-2006 6.1.5

UPCS
EUT TJPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator Eurofins ETS Product Service GmbH
Test Specification 6.1.5 Power spectral density
Peak Frequency in MHz 1921,540000 MHz
Total pulse energy in mW 0,000376 mW
Wideband pulse duration inms  0,390750 ms
PSD in mW 0,9623 mW
PSD in dBm -0,1668 dBm

Pass criteria; PSD is less than 3mW  Verdict =PASS

% Power Spectral Densit RBW 3 kHz

Ref

10 dBm

*VBW 10 kH=z
*Att 40 4B SWT 1.563 ms

Marker 1 [T1 ]

-4.25 dBm
636.727125 us

10

-0

s BN

5

F—10

/TP~

SGL

TRE

D1 ~-16.

F-30

/ N

996 ARy M,

/

/

TDF

/

-—40

SWH 100

o?/ 10p

EXT

=70

80

-90

Center 1.92154 GH=z 156.3 ps/

Comment :
Date:

Ansi C63.17-2006 6.1.5
22_.MAY.2008 08:40:09

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Testprocedure ANSI 63.17-2006 6.1.5

UPCS

EUT

Model

Applicant

Temperature

Test Site / Operator

Test Specification

Peak Frequency in MHz
Total pulse energy in mW
Wideband pulse duratien in ms
PSD in mW

PSD in dBm

UPCS Base + Headset
GN9125 UPCS

GN Netcom A/S

23°C

Furofing ETS Product Service GmbH
6.1.5 Power spectral density
1924,992000 MHz
0,000335 mW

0,390750 ms

0,8562 mW

-0,6742 dBm

Pass criteria; PSD is less than 3mW  Verdict = PASS

<§%} Power Spectral Densit

Ref 10 dBm

RBW 3 kH=z
*VBW 10 kHz
40

*Att dB

SWT 1.5063 ms

Marker 1 {71 ]
-4 .37 dBm
651.184875 ps

10

-0

AV

N

SGL

TRG

F=10

=20

DL -17.]973 d&#

N

F-30

TDF

40
SWH 100

F-50

EXT

-—60

70

—80

—-90

Center 1.924992 GH=z

156.3 ns/

Comment: Ansi C63.17-2006 6.1.5

Date: 22 .MAY 2008

08:53:06

Measurement diagram

Storkower Sir. 38¢c, D-15526 Reichenwalde, Germany

Eurofins ETS Product Service GmbH

Page 1 of 1
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Testprocedure ANSI 63.17-2006 6.1.5

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator Eurofins ETS Product Service GmbH
Test Specification 6.1.5 Power spectral density
Peak Frequency in MHz 1928.450000 MHz
Total pulse energy in mW 0,000373 mW
Wideband pulse duration inms  0,390750 ms
PSD in mW 0,9550 mW
PSD in dBm -0,2001 dBm

Pass criteria: PSD is less than 3mW  Verdict = PASS

<%%> Power Spectral Densit REW 3 kH= Marker 1 [T1 1]
*yBwW 10 kH= —-4.18 dBm
Ref 10 dBm *Att 40 dB SWT 1.563 ms 636.922500 us
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Comment: Ansi C63.17-2006 6.1.5
Date: 22 .MAY. 2008 0%:10:37

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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Annex F

Radio frequency radiation exposure

Test Report No.: GOM20805-1795-C-1

Eurofins ETS Product Service GmbH
Storkower Sir. 38c, D-15526 Reichenwalde, Germany

Annex F



Peak Transmit Power, Radiated

FCC RULES PART 15, SUBPART D

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 4 / antenna 0

Eurcfins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 120 Vv ~ (switching power supply}

Fully anechoic chamber / mode: Tx

Dist.: 3m, Ant.,: HL 025,

Freq:1.921GHz Pmax:14.45dBm RBW: 5 MHz
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Peak Transmit Power, Radiated

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom &[S
BEUT: UPCS base
Model : GN 9125 base / Ch.: 4 / antenna 0
Operator: Eurofins ETS Product Service GmbH / Mr, Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HL 025,
Comment 2: Freq:1.921GHz Pmax:13,26dBm RBW: 5 MHz
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Peak Transmit Power, Radiated
FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S

EUT: UPCS base

Model: GN 9125 base Ch.: 2 / antenna 0
Operatoxr: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)

Test Specification: Fully anecheic chamber / mode: Tx

Comment. 1: Dist.: 3m, Ant.: HL {25,

Comment 2:

Frec:1.925GHz Pmax:14.26dBm RBW:

5 MBz
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Peak Transmit Power, Radiated
FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S

EUT: UPCS base
Model: GN 9125 base / Ch.: 2 / anten
Operator: Eurofins ETS Product Service GmbH /

25°C / Unom.: 120 V ~ (switching power
Fully anechoic chamber / mode: Tx
Dist.: 3m, Ant.: HL 025,

Freqg:1.925GHz Pmax:4.54dBm RBW: 5 MHz

Test Conditions:
Test Specification:
Comment. 1:

Comment 2:

na 0
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Peak Transmit Power, Radiated
FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S

EUT: UPCS base
Model: GN 9125 base /
Operator:

Test Conditions: 25°C / Unom, :
Test Specification:
Comment 1:

Comment. 2:

Dist.: 3m, Ant.:

120 v ~

Ch.: 0

HL 025,

/

Freg:1.928GHz Pmax:14.35dBm RBW: 5 MHz

antenna 0
Eurofins ETS Product Service GmbH /
{switching power supply)
Fully anechoic chamber / mode: Tx

Mr.

Cersovsky
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Peak Transmit Power,

Radiated

FCC RULES PART 15, SUBPART D

Approval Holder:

EUOT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 2 /
Eurcfins ETS Product Service GmbH /  Mr. Cersovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anecheoic chamber / mode: Tx

Pist.: 3m, Ant.: HL 025,

Freg:1l.928GHz Pmax:13.60dBm RBW: 5 MHz

antenna 0
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Peak Transmit Power, Radiated

FCC RULES PART 15, SUBPART D

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

Dist.:

GN Netcom A/S
UPCS bhase

GN 9125 base
Eurofins ETS Product Service GmbH
25°C / Unom.:
Fully anechoic chamber / mode: Tx
3m, Ant.
Freg:1.921GHz Pmax:14.17dBm RBW:

/

120 ¥V ~

Ch.: 4

HL 025,

antenna 1

5 MH=z

/ Mr. Cersovsky
{switching power supply)
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Peak Transmit Power, Radiated

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 4 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 Vv ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: 3m, Ant.: HL 025,
Comment 2: Freg:1.921GHz Pmax:14.11dBm RBW: 5 MH=z
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Peak Transmit Power, Radiated

FCC RULES PART 15, SUBPART D

Approval
EO0T:
Model :
Operator:

Test Conditions:
Test Specification:
Comment 1:

Holder:

UPCS base
GN 9125 base / Ch,: 2 / antenna
Burcfins ETS Product Service GmbH / Mr.

25°C / Unom.:
Fully anechoic chamber / mode: Tx
Dist.:

3m,

GN Netcom A/S

12¢ V ~

Ant.: HL 025,

1
Cersovsky

(switching power supply}

Comment 2: Freq:1.925GHz Pmax:14.85dBm RBW: 5 MHz
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Peak Transmit Power, Radiated

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 2 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HL 025,
Comment. 2: Freg:1.925GHz Pmax:4.64dBm RBW: 5 MH=z
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Peak Transmit Power, Radiated

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 bhase / Ch.: 0 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: 32m, Ant.: HL 025,
Comment 2: Freq:1.928GHz Pmax:13.94dBm RBW: 5 MHz
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Peak Transmit Power, Radiated

FCC RULES PART 15, SUBPART D

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S
UPCS base
GN 9125 base

Eurofins ETS Product Service GmbH
(switching power supply)
Fully anechoic chamber / mode: Tx

Ant.:

25°C / Unom.:

Dist.: 3m,

/ Ch.: 0
120 v ~

HL 025,

/

antenna
/ Mr.

Freq:1.928GHz Pmax:4.51dBm RBW: 5 Mz

1
Cersovsky
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Annex G

Monitoring threshold

Test Report No.: GOM20805-1795-C-1

Eurofins ETS Product Sarvice GmbH
Storkower Sfr. 38c, D-15526 Reichenwalde, Germany
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Test case Rev. Draft ANSI 7.3.2 _upper_threshold.xml
Date 22.05.2008 11:24:14
Reference to the EUT GOM20805-1795 / GN9125 UPCS
Comment: initial setup
UPCS Base + Headset
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.538 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm | PeakindBm | Peakin dBm | Peakin dBm [ Peakin dBm
RMS in dBm RMS in dBm RMS in dBm RMS in dBm RMS in dBm
00:00:48.7812500 492 -48.9 -48,9 -49,2 -49,1 -49 dBm
-49.3 -49,1 -49.1 -49.3 -49.3
00:01:02.4843750 -50,2 -49.9 -49.9 -50,2 -50,2 -50 dBm
-50,3 -50,1 -50,1 -50,5 -50.4
00:01:13.8281250 -51,1 -50,9 -50.9 -51,2 -51,1 -51 dBm
-51,3 -51 -51 -51,3 =513
00:01:27.0312500 -52,1 -51,9 -51,9 =522 -52,1 -52 dBm
-52,3 -52 -52,1 -52,4 ~52.3
00:01:38.6093750 -53,1 -52.9 -52.9 -53,1 -53,1 -53 dBm
-533 -53.1 -53,1 -534 -534
00:01:51.0156250 -54 -53,8 -53,8 -54,1 -54 -54 dBm
-54,3 -54 -54 -54.4 -54.3
00:02:03.6250000 -55 =547 -54.8 =55 -55 -55 dBm
-552 -55 -55,1 =353 -55.3
00:02:15.5156250 -55,9 -55,7 -55,7 -55,9 -56 -56 dBm
-56,2 -56 -56 -56,2 -56,2
00:02:27.1250000 -56.,8 -56,6 -56,6 -56,9 -56,9 -57 dBm
-57,1 -56,9 -56,9 -57,2 -57,2
00:02:38.8906250 -57.9 -57.5 -57,6 -57.9 -57,9 -58 dBm
-58,2 -57,9 ~58 -58,2 -58,3
00:02:53.6718750 -58,9 -58,6 -58,6 -58,9 -58.9 -59 dBm
-59.2 -58,9 -58,9 -59,2 -592
00:03:11.3437500 -59.8 -59,6 -59,6 -59.9 -59.9 -60 dBm
-60,2 -0 -59,9 -60,3 -60.4
00:03:30.3281250 -58.7 -60,3 520 -22.5 424 Upper
-61,3 51 -61,1 455 -61.2 threshold level:
-61 dBm

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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Test case

Reference to the EUT

Comment:

Rev. Draft ANSI_7.3.3 least interfered channel.xml
Date 22.05.2008 11:36:10

GOM20805-1795 / GN9125 UPCS

733.b

UPCS Base + Headset

GN Neicom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924,992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peakin dBm | PeakindBm | Peakin dBm | PeakindBm | Peakin dBm
RMS in dBm RMS in dBm RMS in dBm RMS in dBm RMS in dBm
00:14:08.8906250 -86,5 -87.3 -87,1 -86,4 -86,3 Interferer off
96,1 -96.4 -96,2 -86,2 -96,1
00:14:19.3906250 -61,0 -61,4 61,4 =734 -78,4 Interferer on
-62 «61,7 -61,8 -75 -81,9
00:14:33.8906230 -61,5 -61,3 -61,4 -71,2 OK 1
-62 -61,8 -61,9 -75,1
00:14:49.2343750 -61,6 -61.4 -61,4 -73 4 -78,5
-62 -01,7 -61,8 -75
00:14:58.5000000 -60.9 -58.8 -55,3 =504 OK 2
-62,1 -61,8 -61,9 -74.2
00:15:04,7656250 -61,6 -61,3 -61,3 -73,4 -78.,6
-62 -61,7 -61,8 =75 -81,9
00:15:13.4843750 -60,8 -60 684 -50,5 OK3
-G2 -61,8 -61,8 -74,1
00:15:19.5000000 -61,6 -61,4 -51,4 <734 -79
-62 -61,7 -61,8 -75 -81,9
00:15:27.2031250 -61,6 61,4 -601,4 -49,8 OK 4
-62,1 -61,8 -61,9 -74,1
00:15:33.8281250 -61,5 -61,3 -61.4 -73.5 -78.,6
-62 01,7 -61,8 -75
00:15:41.3281250 61,6 -58,1 -55,9 -49.9 OK 5
-62,1 -61,8 -61,9 -74,1

Measurement diagram

Euwrofins ETS Product Service GmbH
Storkower Sir. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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Test case

Reference to the EUT

Comment:

Fhoeps i pend Signgas) F 1T
v FTGEELOT Dervipg Ll

Rev. Draft ANSI 7.3.3 least interfered channel.xml

Date 22.05.2008 11:41:00
GOM20805-1795 / GN9125 UPCS

733 ¢

UPCS Base -+ Headset
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.992 1926.720 1028.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm Peak in dBm Peak in dBm Peak in dBm Peak in dBm
RMSindBm | RMSindBm |[RMSindBm [ RMSindBm | RMS indBm
00:18:57.1718750 -86,6 -86,7 -85,7 -86,5 -87,7 Interferer off
-06.4 -96,2 96,2 -96,2 -96,2
00:19:02.0156250 61,6 -61,3 614 -78.,8 -73,5 [nterferer on
-b2 -61,7 -61.8 -81,9 75
00:19:15.3437500 -61,5 -60,5 -60, -63,2 OK 1
-62 -61,8 -61,8 <753
00:19:25.0937500 61,6 -61,3 -61,4 -78,1 733
-62 -61,7 -61,8 -81,9 ~75
00:19:31.9843750 -61,6 -56,3 -51,9 -42.9 OK 2
-02 -61,8 -61,8 -72.4
00:19:36.9843750 61,5 -61,2 -61,3 =734
-62 -61,7 61,8 -81.9 -75
00:19:43.1562500 -61,5 -61,4 -60,1 -63,1 OK 3
-62,1 -61,8 -61,9 -75,1
00:19:47.0781250 -61,6 -61,3 -61,3 -78.,6 -73,3
-62 61,7 -61,8 -81,9 <75
00:19:53.3593750 61,6 61,4 61,2 ; -65,7 0K 4
-62,1 -01,8 -01,8 ~75
00:19:57.0781250 -61,6 61,3 61,4 78,6 73,3
-62 -61,7 -61.8 -82 -75
00:20:03.9687500 -58,7 -58,7 -50,5 -65 QK 5
-62,1 -61,9 -61,9 2752
00:20:09.2343750 61,6 -61,3 -61,4 -78,4 «73
-62 -01,7 -61,8 -81,9 -75

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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Test case

Reference to the EUT

Comment:

EYE Product Service Gyt

Rev. Draft ANSI 7.3.3 least interfered channel.xml
Date 22.05.2008 11:50:42
GOM?20805-1795 / GN9125 UPCS

733 d

UUPCS Base + Headset
GN Netcom A/S

The LOG table shows the level changes on cach Channel of the fransmission system

Time stamp 1921.536 1923.264 1924.992 1826.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm | Peakin dBm | Peakin dBm Peak in dBm Peak in dBm
RMSindBm | RMSindBm | RMSindBm | RMSindBm | RMSin dBm
00:25:29.5312500 -86 -87.4 -85,8 -86,8 -85,8 Interferer off
06 -96,3 -06,2 -56,4 -96,4
00:25:38.1406250 61,6 -614 -61,4 -78 -82,1 Interferer on
-02 -61,7 -61,8 -81 -87,5
00:26:19.0937500 -61,6 -58,7 -56,7 -50,1 QK1
-62,1 61,9 -61,9 -78
00:26:25.7968750 -61,6 -0l,3 61,4 71,8 -81,5
-62 -01,7 -61,8 -81
00:26:33.3125000 -61,5 -61,3 -61,4 -71,8 OK 2
62 61,8 61,8 -81
00:26:39.0468750 -61,6 61,3 -61,4 -77,8 -82.4
-62 -61,7 -61,8 -80,9 -87,6
00:26:46.4531250 61,6 613 -61,3 50 OK 3
-62 -61,8 -61,8 ~77,9
00:26:52.3125000 -61,6 -01,3 -61,4 77,8
-62 -617 -61,8 -80,9 -87,5
00:26:55.6562500 -61,6 -59,3 -56,8 72,3 OK 4
-62,1 -61,8 -61,9 -81,1
00:27:02.9218750 61,6 -61,3 614 -78 -82,5
-62 -01,7 -61,8 -81
00:27:09 61,6 -01,3 6014 -68 QK 5
-62,1 -51,8 -61,8 -80,9

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str, 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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Test case

Reference to the EUT

Comment:

The LOG table shows the level changes on each Channel of the transmission system

Rev. Draft ANSI 7.3.3 least_interfered channel.xml

Date 22.05.2008 11:55:00
GOM20805-1795 / GN9125 UPCS

733 ¢

UPCS Base + Headset
GN Netcom A/S

Time stamp 1921.536 1923.264 1924.962 1926.720 1028.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm | Peak in dBm | Peakin dBm | Peakin dBm Peak in dBm
RMS in dBm RMS in dBm RMS in dBm RMS in dBm BEMS in dBm
00:33:24.7187500 -86,2 -86,8 -86,4 -87.4 -87.1 Interferer off
-96,1 -96,3 -96,2 -96,3 -96,4
00:33:32.7968750 -61,6 -61,3 -61,5 -81,9 -77.8 [nterferer on
-62 -61,7 -61,8 874 -81
00:33:41.3281250 61,6 -61,4 -59.3 -63 OK1
62,1 -51,8 -G1,8 -80,9
00:33:51.0625000 -61,6 -614 -61,4 -82 =77
-62 -61,7 -61,8 -81
000:33:58.5937500 -61,6 61,4 -60,8 62,5 OK 2
-62,1 -61,8 61,9 -80,9
00:34:03.2343750 -61,5 -61,4 -61,4 -81,5 =177
-62 G177 -G1,8 -875 -80,9
00:34:10.2343750 61,5 -61,3 -60,1 -63,4 QK3
-62 61,8 61,8 -80.,9
00:34:13.6093750 -61,5 -61,3 -61,4 -78,1
-62 -61,7 -61,8 -87,5 -80.9
00:34:21.3281250 -61,6 -61,4 -59 2 -64,7 OK 4
-62 -61,8 -61,8 -80.9
00:34:24.6093750 -61,6 -61,3 -61,2 -81,6 =177
-62 -61,7 -61,8 -874 -80,9
00:34:32.1250000 -61,6 -61,4 -52,4 -43 QK5
-62,1 -61,8 -61,9 -74.6

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex H

Monitoring of intended transmit window and maximum reaction time

Test Report No.: GOM20805-1795-C-1

Eurofins ETS Preduct Service GmbH
Storkower Str, 38c, D-15526 Reichenwalde, Germany
Annex H
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Test case

Reference to the EUT

Comment:

Rev. Draft ANSI 7.5 reaction_time low_ch.xml

Date 22.05.2008 13:57:33
GOM20805-1795 / GN9125 UPCS

7.5 low_ch 50/35us

TUPCS Base + Headset
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.992 1026.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm | PeakindBm | PeakindBm | Peakin dBm | Peakin dBm
RMSindBm | RMSindBm | RMSindBm | RMS8indBm | RMSin dBm
02:35:25,5000000 -74 =76 15,4 -75,6 -75,8 Interference
-85,2 -85,3 -85,2 -85,3 -85,2 off
02:35:34.9375000 -27.8 -52 -47.2 -55,2 Dummy on
-55,1 -78 -81,2 -843 channel 4
02:36:09.4218750 -574 =577 -57,9 -57,9 50ps
-59 -58.7 -58,9 -59,1 interference on,
Dummy
release
02:36:33.1718750 =325 =197 -27.5 -49 -50,5 Interference
57,4 47 -55,6 -17,6 -82,8 off
02:37:11.4062500 -46,8 -56,3 -57.6 -57,7 -57.8 35us
-58.4 -59 -587 -58.9 50 interference on,
Dummy
release

Measurement diagram

Eurofins ETS Product Service GmbH

Starkower Str. 38c, D-15526 Reichenwalde, Germany
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Test case

Reference to the EUT

Comment:

The LOG table shows the level changes on each Channel of the transmission system

Rev. Draft ANSI 7.5 _reaction_time_high ch.xml
Date 22.05.2008 13:43:34

GOM20805-1795 / GN9125 UPCS

7.5 high_ch=50/35us

UPCS Base + Headset
GN Netcom A/S

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm Peak in dBm | Peakin dBm | PeakindBm | Peakin dBm
RMSindBm | RMSindBm |[RMSindBm |RMSindBm | RMSindBm
02:20:47.3750000 -75.4 -74.5 -75,5 -75,9 =759 Interferer off
-853 -85,2 -85,1 -85,2 -85,2
02:20:58.4218750 197 27,7 -52,3 -67.4 75,6 Dummy on
-55,60 -78,4 -83,2 -85,1 channel 4
02:21:48.5937500 -57,7 -37.6 -57,9 =523 50 ps interferer
-58,8 -58,8 -50.1 -62,5 on, dummy
release
02:22:51.1562500 31,2 34,1 -27.9 -46.,6 Interferer off
-549 -55,1 -53,5 -583 Dummy on
ch.2
02:23:11.1875000 -57,9 57,7 -57,8 -56,8 -46,7 35 ys Interferer
-59.1 -58.8 -58,9 -59,1 -58,2 on, dummy
release

Measurement diagram

Eurafins ETS Product Service GmbH
Storkower Sitr, 38c, D-15526 Reichenwalde, Germany
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Annex |

Monitoring bandwidth

Test Report No.: GOM20805-1795-C-1

Eurcfins ETS Product Service GmbH
Storkower Sir. 38¢, D-15526 Reichenwalde, Germany

Annex |
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Test case

Reference to the EUT

Comment:

Rev. Draft ANSI 7.4.1 monitoring bandwidth.xml

Date 22.05.2008 13:06:00
GOM20805-1795 / GN9125 UPCS

7.4.1 simple compliance test low -30%

UPCS Base + Headset
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.538 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm Peak in dBm Peakin dBm | Peakin dBm Peak in dBm
RMS in dBm RMSindBm | RMSindBm | RMS in dBm RMS in dBm
01:44:16.5156250 -75,5 -75,1 -76,3 =752 -75,5 Interferer off
-85,2 -85,2 -85,2 -85,2 -85,2
01:44:31.3281250 e fl -42 4 -04.4 -66,4 -75,60 Dummy on
-74,3 -85,1 -85,1 -85,1 channel 4
01:45:36.0625000 -57.9 -57.5 -57.8 -58 Interferer
-58,9 -58,7 -58.,8 -59 on, dummy
release

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38c, D-15528 Reichenwalde, Germany
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Test case

Reference to the EUT

Cominent:

resghset Service (SmbH

Rev. Draft ANSI 7.4.1 monitoring bandwidth.xml

Date 22.05.2008 13:18:29
GOM20805-1795 / GN9125 UPCS

7.4.1 simple compliance test_high +30%

UPCS Base + Headset
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 | Comment
MHZ MHz MHz MH=z MHz
Peakin dBm [ Peakin dBm | Peakin dBm | Peakin dBm | Peakin dBm
RMSindBm [ RMSindBm | RMSindBm | RMSindBm | RMS in dBm
01:57:12.6562500 -75.4 -75 -74,7 -75,9 =757 Interferer off
-85,1 -85,1 -85,1 -85,1
01:57:24.6718750 51,5 -01 -72,1 =727 Dummy on
-75,2 -84.9 -85,1 -85,1 channel 4
01:58:03.2031250 -58 ~57.8 -57,7 . -58 -49 Interferer
-59 -58,3 -58.,8 -59,1 -49.4 on, dummy
release

Measuretment diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38c, D-15528 Reichenwalde, Germany

Page 1 of 1
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Test case

Lot

Reference to the EUT

Comment:

Rev. Draft ANSI 7.4.1 moniforing_bandwidth.xml
Date 22.05.2008 13:37:00

(GOM20805-1795 / GN9125 UPCS

7.4.1 simple compliance test high -30%

UPCS Base + Headset

GN Netcom A/S

The LOG table shows the level changes on each Channel of the fransmission system

Time stamp 1921.536 1023.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm | PeakindBm | PeakindBm | Peakin dBm | Peakin dBm
RMS in dBm RMS in dBm RMS in dBm RMS in dBm RMS in dBm
02:15:53.8281250 =747 =759 -76,1 -75,6 -75,5 Interferer off
-85,3 -85,2 -852 -85,3 -85,2
02:16:02.3593750 4 -50,2 -64,2 67,4 -75,9 Dummy on
-75 -85,1 -85,2 -85,2 channel 4
02:16:41.1718750 -58 -57,7 -57.,5 -58 -49.1 Interferer
-59 -58,8 -58,8 -59,1 -49.6 on, dummy
release

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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Test case

Reference to the EUT

Comment:

Rev. Draft ANSIT _7.4.1 monitoring bandwidth.xml
Date 22.05.2008 13:15:13

GOM20805-1795 / GN9125 UPCS

7.4.1 simple compliance test high -30%

UPCS Base + Headset

GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
PeakindBm | PeakindBm | PeakindBm | Peakin dBm | Peakin dBm
RMSin dBm | EMSindBm | RMSindBm RMS indBm | RMS in dBm
01:53:59.5156250 -76,4 -76,3 -74.9 -73,8 -74.8 interferer off
-85.2 85,2 85,2 -85,2 -85,2
01:54:09.4375000 L197 -28,5 -46,6 494 -53,5 Durmmy on
-47 -55,6 77,6 -81,5 -84 channel 4
01:54:47.1875000 «58 -57.,6 -57,6 -57,9 -49 Interferer
-59,1 -58.8 -58,9 -59,1 -49.,5 on, dummy
release

Measurement diagram

Eurofins ETS Product Service GmbH
Storkowar Str. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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Annex J

Connection acknowledgement

Test Report No.: GOM20805-1795-C-1

Eurofins ETS Product Service GmbH
Storkower Str. 38¢c, D-i5526 Reichenwalde, Germany

Annex J
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ANSI C63.17-2006 Rev. Draft ANSI 8.1.1 Access criteria test interval

UPCS1900
EUT UPCS Base + Headset
Model (GN9125 UPCS
Approval Holder GN Netcom A/S

Temperature / Voltage 23°C/ Viom
Test Site / Operator ETS / Mr. Treffke

Test Specification ANSI C63.17-2006 Rev. Draft ANS 8.1.1 Access criteria test interval
Comment 1 The interval between access criteria tests
Comment 2 Measurement result: 1.25 sec
Comment 3 Verdict: PASS
REW 10 MHz Delta 1 [T1 ]
*VBW 1 MHz -1.88 dB
Ref 28 dBm *Att 40 dB SWT 2 s 1.2520Q0 s
F20 Marker 1 [T1] ] ke
0.99 dBm
710 1 ZoOUUUOUU IS
. 4 scL
N
cEzn 86
—70
Center 1.924992 GHz 200 ms/
*RBW 30 kHz
VBW 300 kHz EXT
Ref 0 dBm *Att 20 dB * SWT 500 ms
L-10
l-20 B
L-30
1 AV
viEw [—40
L 50
50
_ L
o l BRI
AL TV TR d b 1 V2 “ommanar—mabonas | AP
L-o0
Center 1.924992 GHz 1 MH=z/ Span 10 MH=z

Comment: Ansi C63.17-1298 6.1.6.2
Date: 22 .MAY.2008 13:52:01

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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ANSI C63.17-2006 Rev. Draft ANSIT 8.1.2 Access criteria funetional test

UPCS1900

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

Ref 10 dBm

UPCS Base + Headset
GN9125 UPCS

GN Netcom A/S

23°C/ Vnom

ETS / Mr. Treftke

ANSI C63.17-2006 Rev. Draft
initial condition

Connection at channel 4, in time slot 2 (820 ps)

ANSI 8.1.2 Access criteria functional test

RBW 10 MH=z
* VBW 1 MH=
SWT 10 ms

Marker 1 [T1 ]}
-0.80 dBm
B20.000000 us

*Att 20 dB

1

=0

-—10

F—-20

--30

=40

-6

70

80

Center 1.923 GHz

1 ms/

Ref 0 dBm

* RBW 30 kHz
VBW 300 kHz

*Att 20 dB * SWT 500 ms

1 AV *

CLEWR

Center 1.924992 GH=z

Comment :
Date:

1 MHz/ Span 10 MHz

Ansi CB3.17-1998 6.1.6.2
22 .MAY. 2008

14:32:26

TRG

EXT

Measurement diagram

Euroiins ETS Product Service GmbH

Storkower Str. 38¢c, D-15526 Reichenwalde, Germany
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ANSI C63.17-2006 Rev. Draft ANSI 8.1.2 Access criteria functional test

UPCS1900
EUT UPCS Base + Headset
Model GNO125 UPCS
Approval Holder GN Netcom A/S

Temperature / Voltage  23°C/ Vnom
Test Site / Operator ETS / Mr. Treftke

Test Specification ANST C63.17-2006 Rev. Draft  ANSI 8.1.2 Access criteria functional test
Comment 1 CW interference on ch 4 (initial traffic channel)
Comment 2 after the next pause
Comment 3 New connection at channel 2 | in time slot 2 {820 us)
RBW 10 MH=z Marker 1 [T1 ]
*VEW 1 MHz -1.09 dBm
Ref 10 dBm *Att 20 dB SWT 10 ms 820.000000 pns
1 *
-0
10 | 2 |
2
CTRWRYE pull TRG
L4
60
L-70
L-80
Center 1.923 GH=z 1 ms/

* RBW 30 kH=
VBW 300 kH=z
Ref O dBm * Attt 20 dB * ST 500 ms

EXT

10

| —20 B

-—-30

1 AV*
crewr 40

-—-50

T

-—60

70

|
pem

F—90

{__
|
|
!
é

bl VA

Center 1.924992 GHz 1 MHz/ Span 10 MHz

Comment: Ansi €63.17-1998 6.1.6.2
Date: 22 MAY.2008 14:34:10

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test case

Reference to the EUT

Comment:

The LOG table shows the level changes on each Channel of the transmission system

Rev. Draft ANST 8.2.1 Acknowledgments 30s.xml

Date 22.05.2008 14:51:50
GOM20805-1795 / GN 9125 UPCS

8.2.1 Acknowledgments for c)

UPCS Base + Headset
GN Netcom A/S

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peakin dBm | PeakindBm | PeakindBm | PeakindBm | Peakin dBm
RMSindBm | RMSindBm | RMSindBm | RMS in dBm RMS in dBm
00:01:47.8125000 -573 -44.6 -21,8 -45,7 -58,7 Connection
-59,9 -58.8 39,6 -59 -59,9 to Handset
-56.,6 -44 -22,1 -45.3 -58,9 Block
59,9 58,8 422 -59 -59,9 acknowledge-
) ments from the
companion
device
59,3 -455 -49 .4 -58,1 Dummy
-59.9 -59,7 59,9 -59,9 bearer on
channel 2

The DUT terminates the transmission on the communications channel after 4.94

second.

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, 3-15526 Reichenwalde, Germany
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Annex K

Selected channel

Test Report No.: GOM20805-1795-C-1

Eurofins ETS Product Service GmbH
Storkower Sftr, 38¢, D-15526 Reichenwalde, Germany

Annex K
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Test case
confirmation.xml

Reference to the EUT

Comment:

prew g b shange Soipmnbnid
SIS SpITRY

i

(42

o

T

£

Fadd
'

Rev. Draft ANSI 7.3.4 selected channel

Date 22.05.2008 12:41:44
GOM20805-1795 / GN9125 UPCS

initial setup

UPCS Base + Headset
GN Netcom A/S

The LOG table shows the level changes on each Channel of the transmission system

Time stamp 1921.536 1923.264 1924.992 1926.720 1928.448 Comment
MHZ MHz MHz MHz MHz
Peak in dBm | Peak in dBm | PeakindBm | PeakindBm | Peak in dBm
RMSindBm | RMSindBm ; RMSindBm | RMSindBm | RMSindBm
01:20:18.2343750 -87.5 -86,5 -86,6 -87,1 -87.8 Interferer off
-96,4 96,4 -56,3 96,3 -96,2
01:20:29.7968750 -61,5 -61,4 61,4 -78,4 -78,2 Interferer on
-02 -01,7 -61,8 -81,9 -81,9
01:20:58.2812500 614 58,7 61,3 -50,2 OK 1
62,1 -61.8 =619 -78,2
01:21:14.1718750 -60,3 -61,3 -60,1 -64,8 OK 2
-62 -61,8 -61,8 -81,8

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex L

Emissions inside and outside the sub-band

Test Report No.: GOM20805-1795-C-1

Eurofins ETS Praoduct Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex L
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FCC Part 15.323(d.2) In-band unwanted emission

Testprocedure ANSI 63.17-2006 6.1.6.1

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofing ETS Product Service GmbH
Test Specification 6.1.6.1 In-band unwanted emission

1.448MHz
<%§> In-band unwanted emis *RBW 10 kH=z
*YVBW 30 kH=z
Ref 20 dBm *att 30 dB * SWT 23 s

20
H{iMTT CHEPQCK PABIS

SRRy

EXT

--60

—70

—-80

Center 1.921536 GH=z 1.3 MH=z/ Span 13 MHz

Comment: Ansi C63.17-2006 6.1.6.1
Pate: 22.MAY. 2008 09:33:51

Measurement diagram

Eurofins ETS Preduct Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
Page 1 of 1
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FCC Part 15.323(d.2) In-band unwanted emission

Testprocedure ANSI 63.17-2006 6.1.6.1

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.6.1 In-band unwanted emission
1.448MHz
<%§> In-band unwanted emis *RBW 10 kH=z
*VBW 30 KkH=z
Ref 20 dBm *Att 30 dB *SWT 23 s
20
LIMIT CHECK PABIS
10 { =
Im Lo [] |
r” ] TDE

l-10
—20 l ; l
L-30 | .' N\ EXT

inband

=40

L-50

60

l-—70

-80

Center 1.924992 GH=z 1.3 MH=z/ Span 13 MH=z

Comment: Ansi C63.17-2006 6.1.6.1
Date: 22 .MAY.2008 09:44:08

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢c, D-15526 Reichenwalde, Germany
Page 1 of 1
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FCC Part 15.323(d.2) In-band unwanted emission

Testprocedure ANSI 63.17-2006 6.1.6.1

UPCS
EUT UPCS Base + Headset
Model GN2125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.6.1 In-band unwanted emission
1.448MHz
<%%> In-band unwanted emis *RBW 10 kHz
*VBW 30 kHz
Ref 20 dBm *Att 30 dB * SWT 23 s
20
LOMIT CHECK — PARS
10 Il E
M
W Lo {L |'| |
=10 r TDF
__20 I J \ l
=30 — W EXT
inband \m
=11 y |
MME il il ol b
=50
-~60
-~70
-BO
Center 1.928448 GHz 1.3 MH=z/ Span 13 MH=z

Comment: Ansi C63.17-2006 6.1.6.1
Date: 22.MAY.2008 10:20:22

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC Part 15.323(d.1) Out-of-band emission

Testprocedure ANSI 63.17-2006 6.1.6.2

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.6.2 Out-of-band emission
measurement on the lowest carrier
Carrier=1921.536MHz
<%%> Oout—of-band emission *RBW 10 kH=z
*VBW 30 kHz
Ref 20 dBm *Att 30 dB *SWT 23 s
20
LIMIT CHELK BABS
10 I
=3 |, i I

10 TDF
20 A M \ |
il” EXT

il i

0utban$

o

+—50

-—60

70

-80

Center 1.92 GHz 1 MHz/ Span 10 MH=z

Comment: Ansi C63.17-2006 6.1.6.2
Date: 22 .MAY.2008 09:23:14

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str, 38¢, D-15526 Reichenwalde, Germany
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FCC Part 15.323(d.1) Out-of-band emission

Testprocedure ANSI 63.17-2006 6.1.6.2

UPCS
EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.1.6.2 Out-of-band emission

measurement on the highest carrier
Carrier=1928.448MHz

<%%> Out-of—-band emissicn *RBW 10 kH=z
*VBW 30 kH=z
Ref 20 dBm *Att 30 dB * SWT 23 s

20
LIMIT CHECK PASS

Lio - IHI
=== |, i
outfloand

-
W,

-—50

-—&0

790

-80

Center 1,93 GHz 1 MH=z/ Span 10 MH=z

Comment: Ansi C63.17-2006 6.1.6.2
Date: 22 .MAY, 2008 10:33:07

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EOT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Furofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anrechoic chamber / mode: Tx
Comment L: Dist.: 3m, Ant.: HK 116,
Comment 2: Freqg:194.900MHz Pmax:-62.25dBm RBW: 100 kH=z
Level [dBm]
-30.00
-40.00
-50.00
-60.00 —
-70.00 — : i‘=’;"'ﬁﬂ*—f “ﬂi -
-73.74 _
30M 60M 80M 100M 120M 140M 160M 180M  200M

Frequency [Hz]

- MES 1. FCC _partl5_D h
LIM FCC partl5 D FCC 1.9 GHz

L

Page 1/1 22.05.08 09:597 Overview / Antenna horizontal



Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model : GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HK 116,
Comment 2: Freq:19%.244MHz Pmax:-61.88dBm RBW: 100 kHz
Level [dBm]
-30.0
-40.0 [
-60.0—
-60.0
. Lyt ; ; 3 pi:i;z«i-r i
TRREL FRA iy PR
kA T il 1.=5,—"'
b R ‘!"*"jfﬁ'}”h%‘s \ﬁﬁ"ﬁ‘rf
700 s T —
-729%- :
30M 60M 80M 100M 120M 140M 160M 180M  200M

Frequency [Hz]

~-MES 1. FCC partl> D h
——DLIM FCC partl5 D FCC 1.9 GHz

Page 1/1 22.05.08 09:52 Overview / Antenna horizontal



Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / ch.: 0; 4 / antenna ¢
Operator: Furofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HL 223, ampl.
Comment 2: Freq:997.333MHz Pmax:-73.76dBm RBW: 100 kiz
Leve! [dBm]

-30.00

-40.00 &=

-50.00 — —

-60.00 —

-70.00 —

wath ihearehd
80.00— : B P e it i!
o oo Eﬁ‘kﬁéﬁ’?‘”ﬁﬁ‘ﬁ L .
i e L
i *4—-‘:“%*.!-;-;#-1';"5%’-.&% vl
-91.73 : : :
200M  300M 400M 500M 600M 700M 800M 900M iG
Frequency [Hz]

-~MES 2. FCC_partl5 D v

——LIM FCC partl5 D FCC 1.9 GHz

Page 1/1 22.05.08 10:02 Overview / Antenna vertical



Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS base
Medel: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, &nt.: HL 223, ampl.
Comment 2: Freq:962.667MHz Pmax:-76.19dBm RBW: 100 kHz
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: ¢; 4 / antenna 0
Operator: Eurcfins ETS Product Service Gmbil / Mr. Cersovsky
Test Conditions: 25°C / Unem.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:1.760GHz Pmax:-62.87dBm RBW: 100 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
FUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ ({switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment. 2: Freqg:1.896GHz Pmax:-66.12dBm RBW: 100 kHz
Level [dBm]
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Spuricus emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1988, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model : GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurcofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freg:1.930GHz Pmax:-44.05dBm RBW: 10 kHz
Level [dBm)
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Neftcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully arechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:l.930CHz Pmax:-48.27dBm RBW: 10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurofins ETS Product Service GmbH 7 Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ ({switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: lm, Ant.: HL 025, ampl.
Comment 2: Freq:1.965GHz Pmax:-58.05dBm RBW: 100 kHz
Levei [dBm]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holderx: GN Netcom 2&/S
BEUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurcfins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freg:3.963GHz Pmax:-37.08dBm RBW: 100 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:
Test Specificatiocn:
Comment 1:

Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 0
Eurofins ETS Product Service Gmbil / Mr. Cersovsky
25°C / Unom.: 120 V ~ {switching power supply)

Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.: HL 025, ampl.

Freq:3.857GHz Pmax:-6%.85dBm RBW:10 kHz

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 0
Eurofins ETS Product Service GmbH / Mr, Cersovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: HL 025, ampl.

Freq:3.857GHz Pmax:-66.69dBm RBW:10 kHz

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 Vv ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:5.785GHz Pmax:-68.85dBm RBW:10 kHz
Level [dBm}
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS Lase
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: lm, Ant.: HL 025, ampl.
Comment 2: Freq:5.764GHEz Pmax:-70.2%dBm RBW:1C kH=z
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna ©
Operator: Eurofins ETS Product Service GmbH / Mr. Cersocvsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:7.714GHz Pmax:-55.56dBm RBEW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1898, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna G
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl,
Comment 2: Freq:7.715GHz Pmax:-57.09dBm RBW:10 kEz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S

EUT: UPCS base

Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurcfins ETS Product Service GmbH / Mr., Cersovsky
Test Conditions: 25°Cc / Unom.: 120 V ~ (switching power supply)

Test Specification: Fully anechoic chamber J/ wmode: Tx

Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.

Comment 2: Freq:9.609GHz Pmax:-57.84dBm RBW:10 kHz

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Wetcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0O
Operator: Eurofins ETS Product Service Gmbl / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment. 2: Frog:9.643GHz Pmax:-55.44dBm RBW:10 kH=z
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
FUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
QOperator: Furofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:11.573GHz Pmax:-59.83dBm RBW:10 kilz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurofins ETS Product Service GmbE / Mr., Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ {switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:11.531GHz Pmax:-58.70dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:

EUT:
Model:
Operator:

Test Cenditions:
Test Specification:

Comment. 1:
Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 0
Eurofins BETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 120 V ~ ({switching power supply)

Fully anechoic chamber / mode: Tx

Dist.: lm, Ant.: HL 025, ampl.

Freq:13.453GHz Pmax:-38.31dBm RBW:10 kHz

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:

EUT:
Model:
Operxrator:

Test Conditions:

Test Specification:
Comment 1:
Comment 2:

25°C / Unom.:
Fully anechoic chamber / mode: Tx
HL 025,
Freq:13.501GHz Pmax:-58.03dBm RBW:10 kHz

Dist.:

Ant.:

GN Netcom &/S
UPCS base

GN 9125 base /
Burofins ETS Product Service GmbH / Mr .,
(switching power supply)

120 v ~

Ch.:

0; 4

ampl.

/ antenna 0
Cersovsky

-30.00

-40.00

-50.00

-60.00

-70.00

-80.00

-85.95

Level [dBm]

— T
b

L
Yy "v‘a"'-!’"!‘ij!,

et n
ey

13.44G 13.45G

13.46G

13.47G

13.48G

Frequency [Hz]

13.49G 135G 13.51G

- MES 16, FCC_partD_Harm h
LIM FCC_partl5 D

FCC 1.9 GHz

Page 1/1

22.05.08

13:49

Overview / Antenna horizontal




Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 0
Eurofins ETS Product Service GmbI / Mr. Cersovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx
Dist.: 1lm, Ant.: HL 025, ampl.
Freq:15.430GHz Pmax:-76.23dBm RBW:10 kHz

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval
EUT:
Model:
Operator

Holder:

Test Conditiocons:
Tast Specification:
Comment 1:

Comment 2:

GN Netcom A/S

UPCS base

GN 9125 bhase / Ch.: 0; 4 / antenna 0
Furofins ETS Product Service Gmbll / Mr. Cersovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.: HL 025, ampl.

Freq:15.370GHz Pmax:-73.86dBm RBW:10 kHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EOT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurcofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 Vv ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 023, ampl.
Comment 2: Freq:17.289GHz Pmax:-77.16dBm RBW:10 klz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 0
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Uncm.: 120 V ~ {switching power supply)
Test Specification: Fully anecholc chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:17.291GHz Pmax:-69.34dBm RBW:10 kH=z
Level [dBm]
-30.0
-40.0 F -
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

QOperator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

UPCS base

GN 9125 bhase / Ch.: 0; 4 / antenna 0
Eurofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: HL 025, ampl.

Freq:19.287GAz Pmax:-72.65dBm RBW:10 kHz

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0: 4 / antenna 0
Operator: Furcfins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HEL 025, ampl.
Comment 2: Freq:19.269GHz Pmax:-72.92dBm RBW:10 kHz
Level [dBm)]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Burofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HK 116,
Comment 2: Freq:195.656MHz Pmax:-61.76dBm RBW: 100 kHz
Level [dBm] —|
-30.00 N
-40.00 =
-50.00 : —
-60.00
¢ sﬁgi .
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Spurious emissions under normal conditions

¥FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 bhase / Ch.: 0; 4 / antenna 1
Operator: Furofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply}
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HK 116,
Comment 2: Freq:189,.800MHz Pmax:-61.99%dBm RBW: 100 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval
EUT:
Model:
Operator:

Holder:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 1
Eurofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx

Dist.: 3m, Ant.: HL 223, ampl.

Freq:871.111MHz Pmax:-74.30dBm RBW: 100 kHz
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UPCS hase
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersocvsky
Test Conditions: 25°C / Unom.: 120 V ~ ({switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 3m, Ant.: HL 223, ampl.
Comment 21 Freq:854,222MHz Pmax:-77.32dBm RBW: 100 kHz
Level [dBm)]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom &/S
EUT: UYPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Upnom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment. 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:1.915GHz Pmax:-64,61dBm RBW: 100 kBz
Level [dBm]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EUT: UBCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Furofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ {switching power supply}
Test Specification: Fully anecheic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:1.846GHz Pmax:-65.31dBm RBW: 100 kHz
Level [dBm)]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 7 antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:1.930GHz Pmax:-47.38dBm REBW: 10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

UBCS Dbase

GN 9125 base / Ch.: 0; 4 / antenna 1
Eurofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: HL 025, ampl.

Freq:1.930GHz Pmax:-47.89dBm RBW: 10 kH=z

Level [dBm)]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder: GN Netcom A/S
EOT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurafins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber J mode: Tx
Comment. 1: Dist.: 1lm, Ant.: AL 025, ampl.
Comment 2: Freqg:3.986GHz Pmax:-56.43dBm RBW: 100 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC RULES PART 15, SUBPART D

Approval Holder:

EUT:
Model :
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 1
Eurofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mede: Tx

Dist.: 1m, Ant.: HL 025, ampl.

Freq:3.858GHz Pmax:-61.30dBm RBW: 100 kiz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model : GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 v ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:3.842GHz Pmax:-66.40dBm RBW:10 kfz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
E0T: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 95°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:3.857GHz Pmax:-66.75dBm RBW:10 XHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurcfins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply}
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:5.766GHz Pmax:-65.01dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: G; 4 / antenna 1
Eurofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom,: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: HL 025, ampl.

Freg:5.766CGHz Pmax:-70.75dBm RBW:10 kHz

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

Dist.:

lm,

GN Netcom A/S

UPCS base

GN %125 base / Ch.: 0; 4
Furofins ETS Product Service GmbH
25°C / Unom.:
Fully anechoic chamber / mode: TX
Ant.: HL 025, ampl.
Freq:7.687GHz Pmax:-57.44dBm RBW:10 kHz

120 V ~

antenna 1

Mr. Cersovsky

(switching power supply)

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model : GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Commaent 1: Dist.: 1lm, Ant.: HL 023, ampl.
Comment 2: Freq:7.687GHz Pmax:-53.57dBm RBW:10 kHz
Level [dBm}
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25° / Unom.: 120 V ~ ({switching power supply)
Test Specification: Fully anecheoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment. 2: Freq:9.641GHz Pmax:-58.76dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°c / Unom,.: 120 V ~ ({switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Fraq:9.606GHz Pmax:-55.99dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

Operator:

Test Conditilons:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 1
Burcfins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx

Dist.: 1lm, Ant.: HL 023, ampl.

Freg:11.569GHz Pmax:-58.47dBm RBW:10 kHz

Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Furofins BETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°Cc / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:11.569GHz Pmax:-60.27dBm RBW:10 kHz
Level [dBm]
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval
EUT:
Model:
Operator

Holder:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 1
Burofins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx
Dist.: 1m, Ant.: HL 025, ampl.
Freq:13.453GHz Pmax:-58.54dBm RBW:10 xHz

-30.00

-40.00

-50.00

-60.00

-70.00

Level [dBm]

_80 00 *“?*;%ijéﬁ?':ﬁa‘}‘# '}h‘;":‘,\l"""/‘.;"v’i' _},._:"v‘r‘é:a‘i; & ‘_-,_"'.
-86.46 — -
13.44G 13.45G 13.46G 13.47G 13.48G 13.49G 135G 13.51G
Frequency [Hz]
- ‘MES 16. FCC partD Harm v

——LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: lm, Ant.: HL 025, ampl.
Comment 2: Freq:13,497GHz Pmax:-57.14dBm RBW:10 kHz
Level [dBm]
-30.00
-40.00 =
-50.00
-60.00
-70.00
-80.00 Ny . MRS I ST Ay .;%j,;iimﬁ
-86.26 : : -
13.44G 13.45G 13.46G 13.47G 13.48G 13.48G 13.5G 13.51G
Frequency {Hz]
-~ ME§ 16. FCC_partD Harm h
—— LIM FCC partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anecheic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:15.370GHz Pmax:-76.33cdBm RBW:10 kHz
Level [dBm]
-30.00
-40.00 : =—
-50.00
-60.00—
-70.00 : -
. R 2T L TR -f P TS T RVITY . § ! .
-80.00 i G VTR et g R Ml [EReErRLR
-85.82
15.3625G 15.38G 15.39G 15.4G 15.41G 15.42G 15.4375G
Frequency [Hz]
- MES 17. FCC_partD_Harm v
LIM FCC__paItlSiD FCC 1.9 GH=z
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1898, Subclause 6.1.6.3)

Approval Holder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Operator: Furofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1m, Ant.: HL 025, ampl.
Comment 2: Freq:15.430GHz Pmax:-74.75dBm RBW:10 kHz
Level [dBm]
-30.00 ——I
-40.00 F =
-50.00
-60.00
-70.00
s i d : ' L <ol it n - N
-80.00 ER g e M L ; TR ¥
-85.76 \— - : —
15.3625G 15.38G 15.39G 15.4G 15.41G 15.42G 15.4375G

Frequency [Hz]

--MES 17. FCC_partD Harm_h
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-18898, Subclause 6.1.6.3)

Approval
EUT:
Model:
Operator:

Holder:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 1
Furofins ETS Product Service GmbH / Mr. Cersovsky
25°¢ / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx
Dist.: lm, Ant.: HL 025, ampl.
Freq:17.349GHz Pmax:-77.73dBm RBW:10 kHz

Level [dBm]
-30.00
-40.00
-50.00 [—
-60.00
-70.00
-80.00 fss Il ripttid Sttt
-85.05 :
17.28256G 17.3G 17.31G  17.32G  17.33G  17.34G  17.35G 17.3675G
Frequency [HZ]
-MES 18. FCC_partD_ Harm v
-—TLIM FCC partl5 D FCC 1.8 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Heolder: GN Netcom A/S
EUT: UPCS base
Model: GN 9125 base / Ch.: 0; 4 / antenna 1
Qperator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)
Test Specification: Fully anechoic chamber / mode: Tx
Comment 1: Dist.: 1lm, Ant.: HL 025, ampl.
Comment 2: Freq:17.291GHz Pmax:-67.99dBm RBW:10 kHz
Level [dBm]
-30.00
-40.00 — —
-50.00—
-60.00 —
i
-70.00 i {
i 1
ol
-80.00 Jw;}",.'{.gn X',ﬁ*“yi"éé,-%é%"ﬁf&‘?\-s,‘;i,\x!\a_a';-}".*‘-,,_.iaji{.\r_zqu;l\;. Slhabee "f B B xﬁf*“-f%‘tx”'\‘i}“ﬁi'i‘_}ﬂ, b \ ‘.,‘*;‘. .
- F TR e SR
-84.22 |
17.2825G 17.3G 17.31G 17326 17.33G 17.34G  17.35G 17.3675G
Frequency [Hz]
we— MES 18. FCC_partD Harm h
L—- LIM FCC _partl5 D FCC 1.9 GHz
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI (C63.17-1998, Subclause 6.1.6.3)

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 1
Eurcfins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 120 Vv ~ (switching power supply)

Fully arechoic chamber / mede: TX
Dist.: 1m, Ant.: HL 025, ampl.
Freq:19.273GHz Pmax:-72.44dBm RBW:10 kHz

Level [dBm]

-30.0

-40.0 —

-50.0

-60.0

-70.0

b o
PR,

N T T i &
jl:r"_%-ﬁw*-}%ﬁw%’%a e dtho A

UL, B ERERRY

de 4l
"ﬁ%%

-80.3

19.205G

Frequency [Hz]

122G 193G 19.04G 19.25G 19.26G 19.27G 19.28G  19.295G

-—— MES
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Spurious emissions under normal conditions

FCC PART 15, SUBPART D (ANSI C63.17-1998, Subclause 6.1.6.3)

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:
Test Specification:
Comment 1:

Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base / Ch.: 0; 4 / antenna 1
Eurofins ETS Product Service GmbH / Mr. Cerscovsky
25°C / Unom.: 120 V ~ (switching power supply)

Fully anechoic chamber / mode: Tx

Dist.: 1m, Ant.: HL 025, ampl.

Freq:19.274GHz Pmax:-73.36dBm RBW:10 kiz

Level [dBm)]
-30.00
-40.00
-50.00
-60.00 —
-70.00 —
i ¢ ! H ; iﬁ"}ig‘%:";“a‘.!\wa n -gi' diaads | :
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Frequency [Hz]
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Page 1/1 22.05.08

14:05 Overview / Antenna horizontal




Y eurofinsff

Srpsis Soervics bl
=78 RATATAALE ST VI RARIERIY

Annex M

Frame period

Test Report No.: GOM20805-1795-C-1

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Annex M



¥ eurofins

FCC Part 15.323(e.1) Frame repetition
Testprocedure ANSI 63.17-2006 6.2.2

UCPS
EUT UPCS Base + Headset
Mode! GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.2.2 Frame repetition

Width of the
frequency class 0,000002 Hz
Mean 100,000041 Hz
Deviation 0,000009
Stability in ppm 0,257453 ppm
Test result Verdict = PASS
Histogram
180
160
140
@ 120
[ =
L]
£
v
S 100
@
[}
£
s 80
]
s
§
c B0
40
20
0_ B S oot
w0 I~ (23] — o) L] o O o < O 0w O [y BN To] P~ o 2~ o w M~ [ I =t [{a B o]
F\—‘—NNNNmmmmmvﬂ-vﬂ-q-mmmmmm:o@m
(=] [a) o (=) Qo o < Q Q ] [ ] o o o o (] [} (=] o o o o o [m ] (=] (=}
(=) (=] (=] (=] (=) Q o o Q ] o o o o o o () [ 3 (=] o o (=) (=) (=) [o] L)
ODDDOOOODOODDOOOODDOOOOODD
o Q o O o Q o O (=] (=) o o O o o O o o O Q ()] Q o o (o] o
o 0 0 0 O o o g g o o o0 o0 g0 o0 o 00099 9@ 9 g
g gescgcgoo2geeeeee2e2e2eeeee

middle of the frequency class in Hz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC Part 15.323(e.4) Frame Period and jitter
Testprocedure ANSI 63.17-2006 6.2.3

UCPS
EUT UPCS Base + Headset
Model (GN9125 UPCS
Applicant GN Netcom A/S
Temperature 23°C
Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.2.3 Frame Period and jitter
Width of the
time class 0,002908 us
Mean 9,999283 ms
Deviation 0,000012
Max-Min 0,072643 us
Test result Verdict = PASS
Histogram
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Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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Annex N

Frequency stability

Test Report No.: GOM20805-1795-C-1

Eurcfins ETS Product Service GmbH
Storkower Sir. 38¢c, D-155286 Reichenwalde, Germany

Annex N
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FCC Part 15.323(f) Frequency Stability

Testprocedure ANSI 63.17-2006 6.2.1

EUT UPCS Base + Headsst
Model GNg125 UPCS
Applicant GN Netcom A/S
Temperature tnom 23 °C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.2.1 Frequency stability

Power supply Vnom
Frequency of carrier  1924,993634 MHz
Measured mean 1924,993634 MHz
Stability (supply temp) -0,0 ppm  (reference)
Result Verdict = PASS
Stability over time fmax : 1,56 ppm fmin : 1,22 ppm
Result Verdict = PASS
Histogram
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frequency deviation from the carrier in Hz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Sfr. 38c, D-15526 Reichenwalde, Germany
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FCC Part 15.323(f) Frequency Stability

Testprocedure ANSI 63.17-2006 6.2.1

EUT UPCS Base + Headset
Model GNg125 UPCS
Applicant GN Nstcom A/S
Temperature 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.2.1 Frequency stability

Power supply Vmin
Frequency of carrier  1924,993634 MHz
Measured mean 1924993651 MHz
Stability (supply temp) -0,01 ppm
Result Verdict = PASS
Stability over time fmax : 1,56 ppm fmin : 1,31 ppm
Result Verdict = PASS
Histogram
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frequency deviation from the carrier in Hz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC Part 15.323(f) Frequency Stability

Testprocedure ANSI 63.17-2006 6.2.1

EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperaiure 23°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.2.1 Frequency stability

Power supply Vmax
Frequency of carrier  1924,993634 MHz
Measured mean 1924,993714 MHz
Stability (supply temp) -0,04 ppm
Result Verdict = PASS
Stability over time fmax : 1,70 ppm fmin : 1,41 ppm
Result Verdict = PASS
Histogram
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frequency deviation from the carrier in Hz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC Part 15.323(f) Frequency Stability

Testprocedure ANSI 63.17-2006 6.2.1

EUT UPCS Base + Headsst
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 0°C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.2.1 Frequency stability

Power supply Vnom
Frequency of carrier  1924,993634 MHz
Measured mean 1924,997388 MHz
Stability (supply temp) -1,95 ppm
Result Verdict = PASS
Stability over time fmax : 1,66 ppm fmin : 1,36 ppm
Result Verdict = PASS
Histogram
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frequency deviation from the carrier in Hz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Page 1 ofd



&% eurofins.

FCC Part 15.323(f) Frequency Stability

Testprocedure ANSI 63.17-2006 6.2.1

EUT UPCS Base + Headset
Model GN9125 UPCS
Applicant GN Netcom A/S
Temperature 40 °C

Test Site / Operator  Eurofins ETS Product Service GmbH
Test Specification 6.2.1 Frequency stability

Power supply Vnom
Frequency of carrier  1924,993634 MHz
Measured mean 1924,991993 MHz
Stability (supply temp) 0,85 ppm
Resuilt Verdict = PASS
Stability over time fmax : 1,62 ppm fmin : 1,23 ppm
Result Verdict = PASS
Histogram
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frequency deviation from the carrier in Hz

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex O

Receiver spurious emission

Test Report No.: GOM20805-1795-C-1

Eurofins ETS Product Service GmbH
Storkower Sfr. 38¢c, D-15526 Reichenwalde, Germany

Annex O



Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holdex: GN Netcom A/S

EUT: UPCS base

Model: GN 9125 base

Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Cenditions: 25°C / Unom.: 120 V ~ (switching power supply)

Test Specification: according to R55-Gen

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:199.811MHz Emax:26.69dBpV/m RBW: 10C¢ kH=z

Level [dBpV/m]
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—— -MES 1. RS5S-Gen Rx
—— LIM RS5S Gen Rx
i _
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Bpproval Holder: GN Netcom A/S

EUT: UPCS base

Model: GN 9125 base

Operator: Eurofins ETS Product Service GmbIH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)

Test Specification: according to RS3-Gen

Comment. 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq:196.411MHz Emax:26.92dBuv/m RBW: 100 kiz

Level [dBuV/m]
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45,00 — : —
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25.00 b

20.00¢(

14.64 - ' — -
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Frequency [Hz]
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base

Furcfins ETS Product Service GmbH / Mr. Cersovsky
25°C / Unom.: 120 V ~ (switching power supply}
according to RSS-Gen

Dist.: 3m, Ant.: HL 223, ampl.

Freg:994.667MHz Emax:20.87dBpV/m RBW: 100 kHz

Level [dBuVY/m]
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netcom A/S

UPCS base

GN 9125 base

Eurofins ETS Product Service GmbH
25°C / Unom.: 120 V ~
according to RS55-Gen
Dist.: 3m, Ant.: HL 223, ampl.
Freq:981.333MHz Emax:20.76dBpV/m RBW: 100 kHz

/ Mr. Cersovsky
{switching power supply)

Level [dBpV/m]
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: GN Netcom A/S

EUT: UPCS base

Model: GN 9125 base

Operator: Eurofins ETS Product Service GmbH / Mr., Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)

Test Specification: according to §15109, peak detector

Comment 1: Dist.: 3m, Ant.: HL025, ampl.

Comment. 2: Freq:3.747GHz Emax:42.39dBuV/m RBW: 1 MHz

Level [dBpV/m]
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Field Strength under normal conditions

Standards Yfndustry Canada, RSS-GEN

Approval Holder:
EUT:

Model:

Operator:

Test Conditions:

Test Specification:

Comment 1:
Comment 2:

GN Metcom A/S

UPCS base

GN 9125 base

Eurofins ETS Product Service GmbH /

25°c /

Dist.:

Mr.,

Cersovsky

Unom.: 120 V ~ (switching power supply)

according to §15109, peak detector

3m, Ant.: HL025, ampl.

Freq:3.493GHz Emax:41.96dBpv/m RBW: 1 MH=z

Level [dBuV/m]
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Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder:

EUT:
Model:
Operator:

Test Conditions:
Test Specification:

Comment 1:
Comment 2:

GN Netc
UPCS bha
GN 9125
Eurofin
25°C /

accordi
Dist.:

om A/S

se

base

s ETS Product Service GmbE / Mr. Cersovsky
Unom.: 120 V ~ (switching power supply)

ng to §15109, peak detector
3m, Ant.: HLOZ5, ampl.

Freq:7.973GHz Emax:41.16dBpv/m RBW: 1 MHz

Level [dBuV/m]

60.00

55.00

50.00

45.00

40.00

35.00

2861 -
4G 5G 6G 76 8G
Frequency [Hz]
——— MES 4. RSS5-Gen_Rx
LIM RSS5 Gen Rx
Page 1/1 22.,05.08 15:27 Overview / Antenna vertical




Field Strength under normal conditions

Standards Industry Canada, RSS-GEN

Approval Holder: GN Netcom A/S

EUT: UPCS base

Model : GN 9125 base

Operator: Eurofins ETS Product Service GmbH / Mr. Cersovsky
Test Conditions: 25°C / Unom.: 120 V ~ (switching power supply)

Test Specification: according to §15109, peak detector

Comment 1: Dist.: 3m, Ant.: HL025, ampl.

Comment 2: Freq:7.640GHEz Emax:41.43dBpvV/m RBW: 1 MHz
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